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NEX 1 TEST DATA

FCC ID: 2BR3I-FS210PA

Hunan Chuangke Photoelectric Co. LTD

No.9 Factory Building, Electronic Information Manufacturing Base, N0.199, Aviation Road,
Wangcheng District, Changsha city, Hunan Province

Hunan Chuangke Photoelectric Co. LTD

No.9 Factory Building, Electronic Information Manufacturing Base, N0.199, Aviation Road,
Wangcheng District, Changsha city, Hunan Province

Projector

N/A

FS210P-A
0O1-A, O1Pro-A, O1Max-A

Aug. 13, 2025

Aug. 13, 2025 - Sep. 01, 2025
Sep. 01, 2025

Shenzhen DL Testing Technology Co., Ltd.

101-201, Comprehensive Building, Tongzhou Electronics Longgang Factory Area, No.l
Baolong Fifth Road, Baolong Community, Baolong Street, Longgang District, Shenzhen,
China

FCC PART 15 C 15.247
ANSI C63.10-2020
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1. Maximum Conducted Output Power

Condition Mode Frequency Antenna Conducted Power Limit Verdict
(MHz) (dBm) (dBm)
NVNT BLE 2402 Antl 3.711 30 Pass
M
NVNT BLE 2440 Antl 3.536 30 Pass
M
NVNT BLE 2480 Antl 1.654 30 Pass
M
NVNT BLE 2402 Antl 3.873 30 Pass
2M
NVNT BLE 2440 Antl 3.751 30 Pass
2M
NVNT BLE 2480 Antl 1.834 30 Pass
2M
Power NVNT BLE 1M 2402MHz Antl
[ K:{sigm Spccwrr\ Analyzar - Swept 54
Center Freq Z.JUZUUUU[} GHz . " Avg Type:Log Pur
PNO: Fast ~»— Trig: Free Run Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB o l
152 Mkr1 2.401 776 GH
R T 75711 dBm
Center 2.402000 GHz Span 10.00 MHz,
#VBW 6.0 MHz Sweep 1.333 ms (10001 pts]
Power NVNT BLE 1M 2440MHz Antl
[ Keysight Sptnmrf\ Analyzer - Swept SA _ ] o=
Center Freq 2.440000000 GHz ] B ) Avg Type: Log-Pwr : I35 s
PNO: Fast ~#— 11g: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB
Ref Offset 7.37 dB
Ref 20.00 dBm
Center 2.440000 GHz Span 10.00 MHz,
_ #VBW 6.0 MHz _ Sweep 1.333 ms (10001 pts]
Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Power NVNT BLE 1M 2480MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

AL A ENSE IN -
Center Freq 2.480000000 GHz ) Avg Type: Log-Pwr
PNO: Fast ~— 17ig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset 6.83 dB Mkr1 2.479 780 GHz

Ref 20.00 dBm 1.654 dBm|

Center 2.480000 GHz Span 10.00 MHz
#Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts|

G STATUS

Power NVNT BLE 2M 2402MHz Antl

[ Keysight Spectrum Analyzer - Swept 54 ||
RL AM Aug 30, 2025

Center Freq 2.402000000 GHz ] ) ) Avg Type: Log-Pwr
PNO: Fast ~— 17ig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB
Ref Offset 7.52 dB Mkr1 2.401 504 GHz

Ref 20.00 dBm 3.873 dBm)

Center 2.402000 GHz Span 10.00 MHz,
Sweep 1.333 ms (10001 pts|

Power NVNT BLE 2M 2440MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

RL E EnsEIN ~
Center Freq 2.440000000 GHz ) Avg Type: Log-Pwr
PNO: Fast ~— 17ig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB
Ref Offset 7.37 dB Mkr1 2.439 512 GHz

Ref 20.00 dBm 3.751 dBm)

Center 2.440000 GHz Span 10.00 MHz
? #VBW 6.0 MHz Sweep 1.333 ms (10001 pts|

Power NVNT BLE 2M 2480MHz Antl

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.480000000 GHz ) Avg Type: Log-Pwr
PNO: Fast ~— 17ig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset 6.83 dB

Mkr1 2.479 572 GHz
Ref 20.00 dBm 1

834 dBm

Center 2.480000 GHz Span 10.00 MHz
#VBW 6.0 MHz Sweep 1.333 ms (10001 pts|

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 4 of 21
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2. -6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT BLE 1M 2402 Antl 0.656 0.5 Pass
NVNT BLE 1M 2440 Antl 0.657 0.5 Pass
NVNT BLE 1M 2480 Antl 0.657 0.5 Pass
NVNT BLE 2M 2402 Antl 1.119 0.5 Pass
NVNT BLE 2M 2440 Antl 1.208 0.5 Pass
NVNT BLE 2M 2480 Antl 1.117 0.5 Pass

-6dB Bandwidth NVNT BLE 1M 2402MHz Antl
i} KtysigMSpcmmnnilny-Or(upitdm =
RL R A 4 08:40:03 AM Aug 30, 2025
Center Freq 2.402000000 GHz itinalne 2 02aeioon o 1= SN Radio Std: None
#IFGain:Low M:!n 30 dB < Radio Device: BTS
o752 2.402364 GHz|
R
iCenter 2,402 GHz Span 2 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms
Occupied Bandwidth Total Power 9.64 dBm
1.0393 MHz
Transmit Freq Error 35.661 kHz % of OBW Power 99.00 %
x dB Bandwidth 656.3 kHz x dB -6.00 dB
-6dB Bandwidth NVNT BLE 1M 2440MHz Antl
i} KtysigMSpcmmnnilny-Or(upitdm =
RL R A 4 08:42:03 AM Aug 30, 2025
Center Freq 2.440000000 GHz g:nﬁe;r:;eaﬁ-ddmmows:: B — Radio Std: None
#IFGain:Low o < Radio Device: BTS
w737 Mkr3 2.440366 GHz
R
Center 2.44 GHz Span 2 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms
Occupied Bandwidth Total Power 9.53 dBm
1.0366 MHz
Transmit Freq Error 37.548 kHz % of OBW Power 99.00 %
x dB Bandwidth 656.7 kHz x dB -6.00 dB
-6dB Bandwidth NVNT BLE 1M 2480MHz Antl
Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 5 of 21
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[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.480000000 GHz

#IFGain:Low

Ref Offset 6.83 dB
Ref 26,83 dBm

Center 2.48 GHz
‘Res BW 100 kHz

Occupied Bandwidth

1.0347 MHz
Transmit Freq Error 37.417 kHz
x dB Bandwidth 657.2 kHz

Center Freq: 2.480000000 GHz Radio Std: None

0B:43:52 AM Aug 30, 2025

Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB Radio Device: BTS

0366 GHz
4.7332 dBm

Span 2 MHz|

#VBW 300 kHz Sweep 1.333 ms

Total Power 7.59 dBm

% of OBW Power 99.00 %
x dB -6.00 dB

-6dB Bandwidth NVNT BLE 2M 2402MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

#IFGain:Low

Ref Offset 7.62 dB
Ref 27.52 dBm

Center 2.402 GHz
Res BW 100 kHz

Occupied Bandwidth

1.8294 MHz
Transmit Freq Error 3.857 kHz
x dB Bandwidth 1.119 MHz

Center Freq: 2.402000000 GHz Radio Std: None

o |- ]

0B:45:57 AM Aug 30, 2025

G
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB Radio Device: BTS

Mkr3 2.402563 GHz

Span ZMHZ

#VBW 300 kHz Sweep 1.333 ms

Total Power 9.80 dBm

% of OBW Power 99.00 %
x dB -6.00 dB

-6dB Bandwidth NVNT BLE 2M 2440MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

#IFGain:Low

Ref Offset 7.37 dB
Ref 27.37 dBm

Center 2.44 GHz
‘Res BW 100 kHz

Occupied Bandwidth

1.8515 MHz
Transmit Freq Error 1.098 kHz
x dB Bandwidth 1.208 MHz

Center Freq: 2.440000000 GHz Radio Std: None

o |- ]

0B:48:03 AM Aug 30, 2025

Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB Radio Device: BTS
Mkr3 2.440605 GHz
-3.2286 dBm

Span 2 MHZ
Sweep 1.333 ms

#VBW 300 kHz

Total Power 9.43 dBm

% of OBW Power 99.00 %
x dB -6.00 dB

-6dB Bandwidth NVNT BLE 2M 2480MHz Antl

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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Test Report

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.480000000 GHz

—-—
#IFGain:Low

Ref Offset 6.83 dB
Ref 26.83 dBm

Center 2.48 GHz
‘Res BW 100 kHz

Occupied Bandwidth
1.8329 MHz

Transmit Freq Error 4.085 kHz
x dB Bandwidth 1.117 MHz

Center Freq: 2.480000000 GHz Radio Std: None
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

#VBW 300 kHz

Total Power

% of OBW Power
x dB

0B:49:59 AM Aug 30, 2025
Radio Device: BTS

0563 GHz
.12978 dBm

E——
Vet g

Span 2 MHz|
Sweep 1.333 ms

8.05 dBm

99.00 %
-6.00 dB

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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3. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT BLE 1M 2402 Antl 1.043968875
NVNT BLE 1M 2440 Antl 1.047886675
NVNT BLE 1M 2480 Antl 1.041900417
NVNT BLE 2M 2402 Antl 2.041707714
NVNT BLE 2M 2440 Antl 2.050036059
NVNT BLE 2M 2480 Antl 2.0415915

OBW NVNT BLE 1M 2402MHz Antl

—
[ Keysight Spectrum Analyzer - Occupied BW

RL E A
Center Freq 2.402000000 GHz

#IFGain:Low

Ref Offset 7.62 dB
Ref 27.52 dBm

iCenter 2,402 GHz
#Res BW 100 KHz

Occupied Bandwidth

1.0440 MHz
35.655 kHz
1.339 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.402000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

#VBW 300 kHz

Total Power 9.54 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

sTATUS

08:39:57 AM Aug 30, 2025

Radio Std: None

Radio Device: BTS

Span 3 MHz|
Sweep 1.333 ms

OBW NVNT BLE 1M 2440MHz Antl

—
[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Fre 2.4400000[} GHz

#IFGain:Low

Ref Offset 7.37 dB
Ref 27.37 dBm

iCenter 2.44 GHz
#Res BW 100 KHz

Occupied Bandwidth

1.0479 MHz
39.113 kHz
1.346 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.440000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

#VBW 300 kHz

Total Power 9.34 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

sTATUS

08:41:56 AM Aug 30, 2025

Radio Std: None

Radio Device: BTS

Span 3 MHz|
Sweep 1.333 ms

OBW NVNT BLE 1M 2480MHz Antl

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.480000000 GHz
#IFGain:Low

Ref Offset 6.83 dB
Ref 26,83 dBm

Center 2.48 GHz
‘Res BW 100 kHz

Occupied Bandwidth

1.0419 MHz
38.862 kHz

x dB Bandwidth 1.330 MHz

Transmit Freq Error

Center Freq: 2.480000000 GHz
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

#VBW 300 kHz

Total Power 7.61 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

0B:43:44 AM Aug 30, 2025
Radio Std: None

Radio Device: BTS

Span 3 MHz|
Sweep 1.333 ms

OBW NVNT BLE 2M 2402MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

#IFGain:Low

Ref Offset 7.62 dB
Ref 27.52 dBm

Center 2.402 GHz
‘Res BW 100 kHz

Occupied Bandwidth

2.0417 MHz
36.223 kHz

x dB Bandwidth 2.522 MHz

Transmit Freq Error

Center Freq: 2.402000000 GHz

G
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

#VBW 300 kHz

Total Power 9.66 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

o | o ]
0B:45:48 AM Aug 30, 2025
Radio Std: None

Radio Device: BTS

Span 3 MHz|
Sweep 1.333 ms

OBW NVNT BLE 2M 2440MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.440000000 GHz
#IFGain:Low

Ref Offset 7.37 dB
Ref 27.37 dBm

Center 2.44 GHz
‘Res BW 100 kHz

Occupied Bandwidth

2.0500 MHz
38.718 kHz
x dB Bandwidth 2.503 MHz

Transmit Freq Error

Center Freq: 2.440000000 GHz

Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

#VBW 300 kHz

Total Power 9.62 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

o | o ]
0B:47:53 AM Aug 30, 2025
Radio Std: None

Radio Device: BTS

Span 3 MHz|
Sweep 1.333 ms

OBW NVNT BLE 2M 2480MHz Antl

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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[ Keysight Spectrum Analyzer - Occupied BW ERE=
AL E ENSE IV T 08:49:54 AM Aug 30, 2025
Center Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 1001100
HIFGain:Low #Arten: 30 dB Radio Device: BTS

Ref Offset 6.83 dB
Ref 26,83 dBm

Center 2.48 GHz Span 3 MHz|
‘Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 7.62 dBm
2.0416 MHz

Transmit Freq Error 33.908 kHz % of OBW Power 99.00 %

x dB Bandwidth 2.525 MHz x dB -26.00 dB

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 10 of 21
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4. Maximum Power Spectral Density Level

Condition Mode Frequency (MHz) | Antenna | Max PSD (dBm) | Limit (dBm) | Verdict
NVNT BLE 1M 2402 Antl -12.508 8 Pass
NVNT BLE 1M 2440 Antl -12.645 8 Pass
NVNT BLE 1M 2480 Antl -14.607 8 Pass
NVNT BLE 2M 2402 Antl -14.553 8 Pass
NVNT BLE 2M 2440 Antl -14.747 8 Pass
NVNT BLE 2M 2480 Antl -16.462 8 Pass

PSD NVNT BLE 1M 2402MHz Ant1
[ K:{sigm Spccwrr\ Analyzer - Swept A
Center Freq Z.JUZUUUU[} GHz . " Avg Type:Log Pur
5’:;2.!{:2 - K-g;sreaﬂ;n Avg|Hold: 1001100
152 Mkr1 2.402 060 GH
R e " * 212,508 dim
WLt
.
v o
Center 2.402000 GHz Span 3.000 MHz,
#VBW 10 kHz _ Sweep 316.3 ms (1001 pts))
PSD NVNT BLE 1M 2440MHz Ant1
[ K:{sigm Spccwrr\ Analyzer - Swept A
Center Freq 2.4400000[} GHz . " Avg Type:Log Pur
PNO: Wide ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB J
7 Mkr1 2.440 060 GH
R " 2,045 dim
“ A, l‘f‘
o .
i A
! 'wnlw»”r
Center 2.440000 GHz Span 3.000 MHz,
#VBW 10 kHz Sweep 316.3 ms (1001 pts))
PSD NVNT BLE 1M 2480MHz Ant1
Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Test Report

Tel: 400-688-3552

[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.480000000 GHz

Ref Offset 6.83 dB
Ref 20.00 dBm

Center 2.480000 GHz

Avg Type: Log-Pwr

Trig: Free Run
#Atten: 30 dB

#VBW 10 kHz

AvglHold: 100/100

Mkr1 2.480 060 GHz

Sweep 316.3 ms (1001 pts)

-14.607 dBm

4,

W
Mr'-’&ﬂ[n\.

Span 3.000 MHz

PSD NVNT BLE 2M 2402MHz Ant1

[ Keysight Spectrum Analyzer - Swept SA

AL E
Center Freq 2.402000000 GHz

PNO: Wide ~#—

IFGain:Low

Ref Offset 7.52 dB
Ref 20.00 dBm

‘ ‘ﬁ___,nh\.,,flm

Center 2.402000 GHz
#Res BW 3.0 kHz

el

Avg Type: Log-Pwr

Trig: Free Run
#Atten: 30 dB

#VBW 10 kHz

AvglHold: 100/100

Mkr1 2.402 063 GHz

Sweep 316.3 ms (1001 pts)

=

30, 2025

-14.553 dBm

Span 3.000 MHz

PSD NVNT BLE 2M 2440MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

AL E
Center Freq 2.440000000 GHz

Ref Offset 7.37 dB
Ref 20.00 dBm

ot

Center 2.440000 GHz

Avg Type: Log-Pwr

Trig: Free Run

it st

#VBW 10 kHz

AvglHold: 100/100

Mkr1 2.440 063 GHz

o |- ]

0B:A8:41 AM

-14.747 dBm

Span 3.000 MHz,
316.3 ms (1001 pts)

PSD NVNT BLE 2M 2480MHz Antl

Web:www.dl-cert.com

Email

. service@dl-cert.com

Page 12 of 21


mailto:service@dl-cert.com

[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.480000000 GHz ] ) ) Avg Type: Log-Pwr
PNO: Wide ~s— 11ig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB
Ref Offset 6.83 dB Mkr1 2.480 066 GHz

Ref 20.00 dBm -16.462 dBm

e SN P
v,

Center 2.480000 GHz Span 3.000 MHz
#VBW 10 kHz Sweep 316.3 ms (1001 pts))

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 13 of 21
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5. Band Edge

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT BLE 1M 2402 Antl -43.3 -20 Pass
NVNT BLE 1M 2480 Antl -45.95 -20 Pass
NVNT BLE 2M 2402 Antl -31.65 -20 Pass
NVNT BLE 2M 2480 Antl -48.11 -20 Pass

Band Edge NVNT BLE 1M 2402MHz Antl Ref

[ Keysight Spectrum Analyzer - Swept SA ]

RL E EnsEIN ~
Center Freq 2.402000000 GHz ) Avg Type: Log-Pwr
PNO: Wide ~s— 11ig: FreeRun AvglHold: 100/100

IFGain:Low #Atten: 30 dB [+ NN
Mkr1 2.402 064 GHz
Ref Offset 7.52 dB .
Ref 20.00 dBm 3.428 dBm|

Center 2.402000 GHz Span 8.000 MHz
#VBW 300 kHz Sweep 1.000 ms (1001 pts))

G STATUS

Band Edge NVNT BLE 1M 2402MHz Antl Emission

[ Keysight Specinum Analyzer - Swept 54
RL E EnsEIN ~
Center Freq 2.356000000 GHz Avg Type: Log-Pwr
Avg|Hold: 1001100

PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB

Mkr1 2.402 1 GHz
Ref Offset 7.62 dB P
R:ef 20,00 dBm 3.087 dBm

| SepresTr y— T ST eT—— TS IR Y P T Ser e v

Start 2.30600 GHz Stop 2.40600 GHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)

[GLE X Y FUNCTION | FUNCTION ¥AOTH
N | 24021GHz|  3087d8m|

-49.524 dBm

-49.524 dBm

-39.873 dBm

Band Edge NVNT BLE 1M 2480MHz Antl Ref

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 14 of 21
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[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.480000000 GHz ] ) ) Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

Mkr1 2.480 296 GHz
Ref Offset 6.83 dB
Reef ZDE.!UD dBm 1.431 dBm|

Center 2.480000 GHz Span 8.000 MHz
? #VBW 300 kHz Sweep 1.000 ms (1001 pts))

Band Edge NVNT BLE 1M 2480MHz Antl Emission

Keysight Spectrum Analyzer - Swept SA ]
AL ENSE IV ] AM fug 30, 2025
Center Freq 2.526000000 GHz ) Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 1001100 v

PNO: Fast -
IFGain:Loy #Artten: 30 dB

Ref Offset 6.83 dB
Ref 20,00 dBm 0.523 dBm

CEFN LT RR  SNARTR SO

Stop 2.57600 GHz,
Sweep 9.600 ms (1001 pts)

FUNCTION | FUNCTION ¥DTH

-47.571 dBm
-53.270 dBm
-44.529 dBm

Band Edge NVNT BLE 2M 2402MHz Antl Ref

[ Keysight Spectrum Analyzer - Swept SA o | o ]
ENSE 0B:46:41 AM

Center Freq 2.402000000 GHz ) ) Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB
Mkr1 2.402 192 GHz

Ref Offset 7.52 dB
Ref 20.00 dBm 1.001 dBm|

Center 2.402000 GHz Span 8.000 MHz
? #VBW 300 kHz Sweep 1.000 ms (1001 pts))

Band Edge NVNT BLE 2M 2402MHz Ant1 Emission

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 15 of 21



mailto:service@dl-cert.com

Test Report

Keysight Spectrum Analyzer - Swept 54 o o e
Lit ENSE.IN 4 0B:46:44 AM Aug 30, 2025
Center Freq 2.356000000 GHz Avg Type: Log-Pwr R

PNO: Fast —»—  Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.402 1 GHz
Ref Offset 7.62 dB A
R:ef 20,00 dBm 3.165 dBm

TS AT——— R e b LA\t o RS O i o ot i)

Start 2.30600 GHz Stop 2.40600 GHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)

FUNCTION | FUNCTION ¥DTH

=30 m
-30.652 dBm
-30.652 dBm

Band Edge NVNT BLE 2M 2480MHz Antl Ref

[ Keysight Spectrum Analyzer - Swept SA ERE=
R N h 0B:50:39 AM Aug 30, 2025

Center Freq 2.480000000 GHz . Avg Type: Log-Pwr TR

PNO: Wide ~s— 11ig: FreeRun Avg|Hold: 1001100

IFGain:Low #Atten: 30 dB

5 4
Ref Offset 6.83 dB Mkr1 2
Ref 20.00 dBm

Center 2.480000 GHz Span 8.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts))

Band Edge NVNT BLE 2M 2480MHz Ant1 Emission

Keysight Spectrum Analyzer - Swept 54
RL EnsEIN ~
Center Freq 2.526000000 GHz ) Avg Type: Log-Pwr
PNO: Fast ~s—  Trig: Free Run Avg|Hold: 1001100
I W #Atten: 30 dB

’ Mkr1 2.480 2 GHz
Ref Offset 6.83 dB p
R:ef 20,00 dBm -0.955 dBm

Stop 2.57600 GHz,
Sweep 9.600 ms (1001 pts)

FUNCTION | FUNCTION ¥DTH

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dI-cert.com
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6. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT BLE 1M 2402 Antl -38.61 -20 Pass
NVNT BLE 1M 2440 Antl -39.45 -20 Pass
NVNT BLE 1M 2480 Antl -37.28 -20 Pass
NVNT BLE 2M 2402 Antl -38.02 -20 Pass
NVNT BLE 2M 2440 Antl -37.54 -20 Pass
NVNT BLE 2M 2480 Antl -36.76 -20 Pass

Tx. Spurious NVNT BLE 1M 2402MHz Antl Ref

[ Keysight Spectrum Analyzer - Swept 54 p—
RL L A 08:40:52 AM Aug 30, 2025
Center Freq 2.402000000 GHz . Avg Type: Log-Pwr ™ 2
PNO: Wide ~» Trig: FreeRun AvglHold: 100100
IFGain:Low #Atten: 30 dB

.402 067 5 GHZ

Ref Offset 7.52 dB
0 dE 3.210 dBm

Ref 20.00 dBm

Center 2.4020000 GHz Span 1.500 MHz,

#VBW 300 kHz Sweep 1.000 ms (1001 pts))

MG sTATUS

Tx. Spurious NVNT BLE 1M 2402MHz Antl Emission

[— Keysight Spectrum Analyzer - Swept 54
RL E F
Center Freq 13.265000000 GHz )
PNO: Fast ~s-  1rig: Free Run
#Arten: 30 dB

Avg Type: Log-Pwr
Avg|Hold: 10110
IFGain:Low

Ref Offset 762 dB
Ref 20.00 dBm

#VBW 300 kHz

FUNCTION | FUNCTION WIDTH

m
-35.404 dBm
-48,788 dBm
-47.189 dBm
-45.628 dBm

Tx. Spurious NVNT BLE 1M 2440MHz Antl Ref

Test Report Tel: 400-688-3552 Web:www.dl-cert.com

Email: service@dI-cert.com
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[ Keysight Spectrum Analyzer - Swept 54 =
RL 0B:42:45 M

Center Freq 2.440000000 GHz ] ) ) Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB
Ref Offset 7.37 dB Mkr1 2.440 055 5 GHZ

Ref 20.00 dBm 3.135 dBm)

Center 2.4400000 GHz Span 1.500 MHz
? #VBW 300 kHz Sweep 1.000 ms (1001 pts))

Tx. Spurious NVNT BLE 1M 2440MHz Antl Emission

=

30, 2025

Keysight Spectruem Analyzer - Swept SA

RL EnsEIN ~
Center Freq 13.265000000 GHz ) Avg Type: Log-Pwr
PNO: Fast ~— 17ig: FreeRun Avg|Hold: 10110
1FG: 0 #Atten: 30 dB
Ref Offset 7.37 dB Mkr1 2.439 GHz

Ref 20,00 dBm 2.018 dBm

'1

_ A bt
o e

Stop 26.50 GHz
#VBW 300 kHz Sweep 2.530 s (1001 pts)

FUNCTION | FUNCTION ¥DTH

-36.316 dBm
-47.991 dBm
-48.006 dBm
-47.457 dBm

Tx. Spurious NVNT BLE 1M 2480MHz Antl Ref

[ Keysight Spectrum Analyzer - Swept SA o | o ]
ENSE 0B:44:44 AM.

Center Freq 2.480000000 GHz ) ) Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB
Ref Offset 6.83 dB Mkr1 2.480 051 0 GHz

Ref 20.00 dBm 1.161 dBm|

Center 2.4800000 GHz Span 1.500 MHz
? #VBW 300 kHz Sweep 1.000 ms (1001 pts))

Tx. Spurious NVNT BLE 1M 2480MHz Antl Emission

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 18 of 21
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Test Report

Keysight Spectrum Analyzer - Swept 54
AL ENSEIN ]
Center Freq 13.265000000 GHz Avg Type: Log-Pwr
PN

Fast ~»— Trig: FreeRun Avg|Hold: 1010
IFGain:Low #Artten: 30 dB

Ref Offset 6.83 dB
Ref 20,00 dBm

'1

”

e
oA i
o sttt ot b

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

MK MODE E FUNC FUNCTION WIDTH

Tx. Spurious NVNT BLE 2M 2402MHz Antl Ref

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.402000000 GHz ) Avg Type: Log-Pwr
PNO: Wide ~s— 11ig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Mkr1 2.402 516 GHz
Ref Offset 7.52 dB
Reef ZDE.!UD dBm 2.105 dBm)

Center 2.402000 GHz Span 3.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts))

Tx. Spurious NVNT BLE 2M 2402MHz Antl Emission

Keysight Spectrum Analyzer - Swept 54
AL ENSEIN ]
Center Freq 13.265000000 GHz Avg Type: Log-Pwr
PN

Fast ~»— Trig: FreeRun Avg|Hold: 1010
IFGain:Low #Artten: 30 dB

Ref Offset 762 dB Mkr1 2.412 GHz
Ref 20,00 dBm -1.157 dBm

e s T ama P T

Prasert

Stop 26.50 GHz,
#Res BW 100 kHz #VBW 300 kHz Sweep 2.530 s (1001 pts)

MK MODE E FUNCTION FUNCTION WIDTH

Tx. Spurious NVNT BLE 2M 2440MHz Antl Ref

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dI-cert.com
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Test Report

[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.440000000 GHz B
Trig: Free Run
#Atten: 30 dB

Ref Offset 7.37 dB
Ref 20.00 dBm

Center 2.440000 GHz
? #VBW 300 kHz

0B:48:48 AM

Avg Type: Log-Pwr
AvglHold: 100/100

Mkr1 2.439 523
2.197 dBm

Span 3.000 MHz,
Sweep 1.000 ms (1001 pts)

Tx. Spurious NVNT BLE 2M 2440MHz Antl Emission

Keysight Spectruem Analyzer - Swept SA

AL
Center Freq 13.265000000 GHz B
PNO: Fast ~s—  Trig: Free Run
|FGain:Lon #Atten: 30 dB

Ref Offset 7.37 dB
Ref 20,00 dBm

‘1

bR

e
T

=

Avg Type: Log-Pwr
AvglHold: 10110

WNESE
——

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

FUNCTION | FUNCT

-35.348 dBm
-49.015 dBm
-49.041 dBm
-49.130 dBm

JON WIDTH

Tx. Spurious NVNT BLE 2M 2480MHz Antl Ref

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.480000000 GHz B
Trig: Free Run
#Atten: 30 dB

Ref Offset 6.83 dB
Ref 20.00 dBm

Center 2.480000 GHz

#VBW 300 kHz

Avg Type: Log-Pwr
AvglHold: 100/100

Mkr1 2.480 018 GHz
-0.048 dBm

Span 3.000 MHz,
Sweep 1.000 ms (1001 pts)

Tx. Spurious NVNT BLE 2M 2480MHz Antl Emission

Tel: 400-688-3552 Web:www.dl-cert.com
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eyeight Specirum Analyeer - Swept 5% )
Lit B 4 0B:51:14 AM Aug 30, 2025
Center Freq 13.265000000 GHz . Avg Type: Log-Pwr TRAcE[fy
Trig: Free Run AvglHold: 10110 T

PNO: Fast =
|FGain:Low #Atten: 30 dB

: . Mkr1 2.492 GHz
Ref 20.00 dBm -2.845 dBm

nd {
entesmatatin i e e

e

Stop 26.50 GHz,
#VBW 300 kHz Sweep 2.530 s (1001 pts

FUNCTION | FUNCTION ¥DTH
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